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PART NO.

00-944203-00024
00-944203-00036
00-944203-00048
00-944203-00060
00-944203-00072
00-944210
00-498569-00001
00-944211
00-944209-000SM
00-710503
00-723532
00-944205-00024
00-944205-00036
00-944205-00048
00-944205-06072
00-498758
00-498082-0000A
00-944204-00024
00-944204-00036
00-944204-00048
00-944204-00060
00-944204-00072
00-342575-00001
00-498631-00001
00-944201
00-498697
00-498690
00-957916-00003

00-944209-000SM
00-944209-000LG
SD-036-80
00-498407
00-944298
00-944215

00-944400-00024
00-944400-00036
00-944400-00048
00-944400-00060
00-944400-00072
00-719566

00-345463-00002

CONTROLS AND PANELS

NAME OF PART AMT.

Panel - BACK (24 IN.)...ciiiiiiii ittt e e e 1
Panel - BACK (36 IN.)...ciiuiiiiiiiii et e e 1
Panel - BACK (48 IN.)...coiiiiiii ittt e e 1
Panel - Back (60 In.)......

Panel = BACK (72 IN. )ittt ettt e et e e e et e e e nbe e e e e e eaaaaens 1
COVET - JUNCHON BOX.....utiiiiiiiiiie it e e AR
Lug - Grounding.......... AR
Box - Junction... AR
Grommet........cccooveeercnenen. AR
Leg - AQJUSEADIE (4 1N, L)t eeiiieiiiieiie ettt e e 4
Leg - AQJUSEADIE (B 1N Lg.). eeiieiiiiieiie et e e 4
Panel - Bottom (24 In.) (24 Series Only).........

Panel - Bottom (36 In.) (36 & 60 Series Only)....
Panel - Bottom (48 In.) (48 & 72 Series Only)....

Panel - Bottom (60 & 72 Series ONIY)......cccuiiiiiiiiiieiiieiee et
GUIAE - BraCKet..... .ot e
Trough - Grease .
Panel = FIONE (24 IN.).ccieee ettt ettt e e st e e e ae e e e e e e e e e e as 1
Panel = FrONt (36 IN.)....iiiiieiiie ettt ettt e s e e e sate st eaeeannes 1
Panel = FrONt (48 IN.)...eiiiiiiiiie ettt et et e bt st e st e e enbeesaaeentaeeaeeannee 1
Panel = FrONt (B0 IN.)....eiiiieiiie ittt sttt e bt e e nane s e e e e e nnee 1
Panel = FIONT (72 IN.). .ttt ettt et st st ae e e e e ennes 1
Indicating Light (208/240 V.)....couiiieie e AR
Indicating Light (480 V. ).ttt AR
Plate.....cccooeviiiiieiees AR
Knob - Control... AR
Guard - Knob..........ccoevneenee AR
Nameplate - SMall (VUICAN)........c.oooiiiii e 1
NAMEPIALE (WOIF). ..ottt ettt e e et e e e s sbe e e e s e e e e e aaaaaans 1
Grommet

Grommet

Self-Tapping Screw 8-32 x 3/8 Hex Washer Hd., Type TT.....cccooiiiiiiiiiiiiieiie e AR
Bracket - Thermostat............c.cccoiiiiiiiiiii, AR
Thermostat (450 Deg.)...... AR
Heat Shield - Thermostat...... AR
Griddle Plate ASSY. (24 IN.)..coiiiiieeiiie ettt 1
Griddle Plate ASSY. (36 IN.)..ccutiiiiiiiiii it 1
Griddle Plate ASSY. (48 IN.)...o ittt 1
Griddle Plate ASSY. (B0 IN.)...cutiiiiiiiiiiiie e 1
Griddle Plate ASSY. (70 IN.)..ciiiiiiiie ettt e e 1
Kit - Wiring (All VOItAgES) (24 SEIIES)....cciiiuuiii ettt e e e e e e e e e 1
Kit - Wiring (All VOItages) (36 SErIES)....cccuiuuiiiiiiiieiiiiie ettt e e e e 1
Kit - Wiring (All Voltages) (48 Series)....

Kit - Wiring (All VOIAGES) (B0 SEIIES).......eiuiiiiieiiiieiiie ettt ettt e e e
Kit - Wiring (All VOIRAGES) (72 SEIIES)......ueiuiiiiieiiiieiiitetee ettt e e e e ennee 1
Sleeving - Silicon.......ccccceevieiieeiieenne

Kit - Wire Nut (10 AWG)
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HEG-E , RRE-E, AND WEG-E GRIDDLE REPLACEMENT PARTS

ELEMENTS
ILLUS. PART NO. NAME OF PART AMT.
PL-60088
1 00-351360-00001  Heating UNit (208 V.).....ccuiiiiiiiiieiieesieee ettt et AR
2 00-351360-00002  Heating Unit (240 V.)...coocvevirieninenieeeen AR
3 00-351360-00003  Heating Unit (480 V.) (CG41/56/58/59/68)... AR
4 00-342567-00001  Pressure Plate - Heating Unit....................... AR
5 00-944207-00001  Shield - Baffle (EIEMENT)..........ooiiiiiiieiiie et AR
6 00-342573-00001  BUIb Clamp (208/230 V. )....cueeeeeuierieeieeeesieeeeseeeseeeee st s e sae e e saeeeesneesse e eeeneesneeneesneeanneeens AR
00-498562-00001  Stud 5/16-18 x 1-1/2.......... AR

00-498565-00001  Lock Nut 1/4-20.......... ..AR
00-498566-00001  Lock Nut 5/16-18..... AR
00-498567-00001  Flange NUL 5/M1B-18.........cocuiiiiiiiii i e AR
00-730307 WaASKEE ... AR
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